
Other obvious diagnosis?

GP || PELVIC INFLAMMATORY DISEASE

 

CONSIDER OTHER DIAGNOSIS
Click here for table of differential diagnoses 

PID UNLIKELY

Current sexual partners should be treated immediately with Azithromycin 1g stat irrespective of test results. 
Contact trace past sexual partners if chlamydia, gonorrhoea or M. genitalium is diagnosed

Patient to avoid sexual intercourse for a week following treatment or until symptomatically better
If symptoms do not resolve consider another diagnosis or specialist review

PID not excluded
Treat and Review

 

Refer for admission if

• systemically unwell

• requires more than

paracetamol for analgesia

• tubo-ovarian abscess present

• pregnant

TREATMENT
Treat for PID as outpatient

Initiate treatment before test results available 

Ceftriaxone 500mg IMI stat
Metronidazole 400mg oral bd for 14 days
Doxycycline 100mg oral bd for 14 days* 

If pregnant or likely to be non-adherent to
doxycycline replace with Azithromycin 1g stat

and repeated 1 week later

No cervical motion, uterine
or adnexal tenderness

Not done

No

•Analgesia
•Early review

•Consider TVUS

Urgent Emergency Department referral (consider 000) 

No

Yes

Any of the following

•Shock,hypotension
•Profuse PV bleeding

•Moderate to severe pain
•Prominent nausea, anorexia

Cervical motion,
uterine or adnexal 

tenderness
found

Active follow up for all treated
patients within 2-3 days.

If M. Gen positive refer to STI 
guidelines for management

PID LIKELY
Speculum/bimanual examination recommended 
(can collect swabs for STI testing if performed)
Click here for more information re: examination

No pregnancy
complications

evident

Pregnancy test
Collect 1st catch urine for:

Pregnancy test
STI tests (Gono, 

Chlamydia and Mgen 
PCR) Urinalysis

URGENT
TVUS

ECTOPIC
PREGNANCY

INTRAUTERINE
PREGNANCY

 

Early Pregnancy 
Assessment Service 

referral

Threatened
Miscarriage or

other pregnancy
complication

hCG
positive 

hCG negative

History
Sexual including:

deep dyspareunia,
abnormal bleeding,
abnormal vaginal

discharge and 
menstrual.

Pulse, BP, temp,
abdo examination

Urgent Emergency 
Department or Early 

Pregnancy Assessment 
Service referral

Consider differential diagnosis:
• Endometriosis, 

• Ruptured ovarian cyst
• Dysmenorrhoea

• Appendicitis
• Irritable bowel syndrome 

• Urinary tract infection 
• Gastroenteritis

NEW ONSET PELVIC OR LOWER ABDOMINAL
PAIN IN WOMEN OF REPRODUCTIVE AGE


